
199 

 

Sigma J Eng & Nat Sci 34 (2), 2016, 199-209 
 

                                                                                                                                 
 
 
 
 

Research Article / Araştırma Makalesi 
RESEARCH OF LEACHATE TREATABILITY WITH BIOLOGICAL, 
PHYSICAL, CHEMICAL AND MEMBRANE BIOREACTOR PROCESSES 
 
 
Şahan DEDE*1, Arzu ULUTAŞ1, S. Kadri YİĞİT2 
 
1İZAYDAŞ, Hazardous Waste Incinarition Plant , KOCAELI 
2Departmant of Mechanical Engineering, University of Kocaeli, KOCAELİ 
 
Received/Geliş: 02.09.2015   Revised/Düzeltme: 22.03.2016   Accepted/Kabul: 19.04.2016 
 
 
ABSTRACT 
 
One of the disposal methods of household wastes is  landfil.  In our country, 1 kg per person and totally 30 millon tons household 
[...]
Due to the organic structures not easily degrading, in old Landfill landfill areas, biological 
decomposition of leachate waters is hard. For this reason, it is deemed necessary to use physical 
and chemical methods together with biological treatment (Robinson and Grantham, 1998). 
Chemical coagulation and carbon adsorption are rather popular processes but their organic 
removal performance are not at desired high levels (Loizidou et al., 1992; Tchobanoglous et al., 
1993). Treatment methods ofter preferred are summarized in Table 1. 

Solid waste leachate water contains significant amounts of stubborn, resistant, hard to process 
organic contaminators such as humic acid and fulvic acid etc. (Cortez et al., 2010). These 
stubborn organic matters can not be dissolved using the conventional biological methods 
commonly used in household solid waste treatment facilities. For this reason, especially in recent 
years, ultrafiltration, nanofiltration and reverse osmosis membrane technologies are increasingly 
used. 

Even though for household wastes, generally, in treatment of surface waters, usage of 
membrane is efficient but in Landfill leachate treatment, membrane usage is not applied before 
biological treatment is completed.In the Landfill leachate water with high contamination, first, 
biological treatment shall be provided, then, depending on the output water quality discharge 
standards, membrane usage shall be applied. For the discharge of these wastewaters, 
denitrification and phosporous removal shall be applied. At the next stage, color removal, 
oxidification of heavy metal and organic microcontaminants, actvie carbon, coagulation or 
nanofiltration systems are required.  

IZAYDAS Solaklar Municipal Landfill Facilities have been storing wastes since year 1997. 
At the end of year 2015, in the Household Waste Storage Areas, in total, 5.700.000 tons of waste 
storage have been carried out. For choosing the best process for the Landfill leachate water 
occurring in IZAYDAS storage site, studies have been carried out, chemical+biological 
treatment, reverse osmos+evaporation, electrocoagulation and MBR processes have been 
considered and by establishing prototypes of some processes, trial studies have been carried out. 
Resulting from these studies, taking the process investment cost, operation cost, output waste 
water quality achievement, ease of operation and the area needed, process choosing have been 
carried out.  It has been decided that for the treatment of Landfill leachate in IZAYDAS, the most 
suitable process is membrane bioreactor establishment and construction of this facility have been 
commenced and and the beginning of the year 2015, it has been put into operation. 
 
2. TREATABILITY STUDIES IN PROCESS SELECTION  
 

Regarding to treatment of waste leachate waters, prototypes of some processes have been 
established in the site and treatability studies have been carried out. These studies are biological + 
chemical treatment and submerged membrane system MBR process.  
 
2.1. Treatability Studies with Biological-Chemical Methods 
 

In biological-chemical treatment system, a metal tank with aerobic living conditions with 
aeration with 30 m3 volume and in chemical unit, each with 1 m3volume; lime, HCI and 
polyelectrolyte dosing PVC based tanks are used. The prototype process have been designed with 
5m3/h flow. The Landfill leachate water is taken into biological tank first, then to the chemical 
treatment unit. The biological part is equipped with oxygen analyzer, chemical unit tanks and ph 
measurement sensors. The amount of water pumped to the system is controlled with flowmeter. 
The process flow chart is shown in Figure 1. and prototype facility general view is shown in 
Figure 2. 
 

Ş. Dede, A. Ulutaş, S.K. Yiğit / Sigma J Eng & Nat Sci 34 (2), 199-209, 2016 



203 

 

 
 

Figure 1. Biological-chemical treatment prototype facility flow chart 
 

 
 

Figure 2. Biological-chemical treatment prototype facility appearance 
 

The trial operation have been carried out within a 30 days time period. In the first 15 days, 
the biological part have been operated and after this, the chemical treatment was taken into 
operation.  Landfill leachate water entry average COD value was about 7500 mg/l, SS entry value 
was approximately 500 mg/l. As it can be seen from the graph in Figure 3, after 15th day of the 
trial operation, the output values have been stabilized in an order and COD values dropped under 
1000 mg/l but suspended solid values only fell below the desired value of 350 mg/l in 5 days.  

With this method, the treatability of leachate water did not reach to the desired level. 
Resulting from the study, it has been understood that biological treatment is not sufficient for 
treating leachate water, that the output values can be taken to a specific level when used with 
chemical treatment, however, due to raise of pH values, it is required to lower the pH again, that 
suspended solid could be lowered only at the end of the studies. 

 

Research of Leachate Treatability with Biological …  /   Sigma J Eng & Nat Sci 34 (2), 199-209, 2016



204 

 

                               COD (mg/l )                      SS (mg/l) 

Time 
pH 

 
 

Figure 3.Biological-chemical treatment prototype facility performance graphs 
 
2.2.  Submerged Membrane Type Membrane Bioreactor Process Trial  
 

In treatability of Landfill water, usage of other trial study of membrane bioreactor (MBR) 
process have been carried out.  With the prototype established in the site, with 1m3/day flow, 
water treatment have been carried out and the results have been evaluated. In this study, a process 
with 5 m3 biological part active, in a tank with ventilation and submerged membrane used in it 
was chosen. The Landfill water was initially taken to an anoxic tank of 0.5 m3 volume, then from 
the biological section, flow over membrane have been carried out. The trial study have been 
carried out for 2.5 months, over 15 days and four different stage, the analyses were evaluated. In 
the first 15 days period, results below COD 500 mg/l and SS 10 mg/l have been reached. In the 
second period trials, COD values have been around 2000 mg/l and in this process, SS was not 
examined. In the third period, the membrane output values have been showing differences, SS 
values have been below 10 mg/l. In the last 15 days period, it has been observed that the MBR 
output values are at the levels desired. The process flow chart is shown in Figure 4. and prototype 
facility general view is shown in Figure 5. 

When the graphs in Figure 6 are examined, observing different results in the processes and 
observing peak values in some days are due to clogging of the submerged membrane. When 
evaluating in general, it has been observed that after biological treatment, Landfill water can be 
treated with membrane process with this experimental study. 
 

Ş. Dede, A. Ulutaş, S.K. Yiğit / Sigma J Eng & Nat Sci 34 (2), 199-209, 2016 



205 

 

 
 

Figure 4. Membrane Bioreactor Prototype Facility flow chart 
 

 
 

Figure 5.MBR Prototype Facility General Appearance 
 

                                    COD (mg/l)                                  SS (mg/l) 

   
 

Figure 6.Analysis result graphs of MBR Prototype Facility 
 

3. LANDFILL LEACHATE WATER TREATMENT FACILITY 
 

When the prototype studies, literature evaluations and reference MBR applications are taken 
into consideration, it has been decided that for the treatment of Landfill leachate waters that will 
occur in storage of Kocaeli household wastes, the most suitable process is bioreactor (MBR) 
process. In 2014, MBR Landfill Leachate Water Treatment facility was taken into operation, the 
desired discharge values have been achieved and treatment of Landfill leachate water have been 
carried out ever since.  The Landfill Water Treatment Facility have been projected with 500 

Research of Leachate Treatability with Biological …  /   Sigma J Eng & Nat Sci 34 (2), 199-209, 2016



206 

 

m3/day capacity. The output water of the facility is given to Izmit Water and Sewerage 
Administration (ISU) sewer line and for this reason, the projecting have been carried out taking 
the parameters and limit values specified in ISU Wastewater Sewerage Discharge Regulation. As 
treatment process, the combination of Membrane Bioreactor (MBR) and Nanofiltration (NF) 
have been chosen. Resulting from the process, the mud and nanofiltration waste with biological 
characteristics are disposed in the concentrated regular landfill areas. The treated water coming 
from the facility is given to the ISU severage line via the collector line. The process main 
flowchart is shown in Figure 7 and the facility general appearance is shown in Figure 8. 
 

 
 

Figure 7.Facility flow chart 
 

 
 

Figure 8. Landfill Leachate Water Treatment Facility General Appearance 
 

The Landfill water entry parameters taken as basis in projecting the facility are given in Table 
2. 
 

Table 2.Landfill leachate water entry parameters 
 

Parameter Unit Low Medium High 

Chemical Oxygen Need (COD) mg/l  15000  

Biochemical Oxygen Demand (BOD) mg/l 1000 7500 10000 

Inert COD mg/l  1500  

Suspended Solid  (SS) mg/l  1000  

Total Kjeldahl Nitrogen (TKN) mg/l 800 1650 1800 

Ammonia Nitrogen (NH3-N) mg/l 650 1500 1750 

Total Phosphor mg/l 0.21 10 24 

Alkalinity (CaCO3) mg/l 6800 8100 8500 

 
The facility consists of; physical pre-treatment, balancing pool, anoxic-aerobic pool, 

ultrafiltration-nanofiltration and mud dewatering sections. The appearances of the facility main 
sections are shown in Figure 9. 

Ş. Dede, A. Ulutaş, S.K. Yiğit / Sigma J Eng & Nat Sci 34 (2), 199-209, 2016 



207 

 

    
 

Aerated sand-oil trapping balancing and biological pools UF membranes 
 

Figure 9.Facility main sections 
 

In the biological treatment pool, Chemical Oxygen Demand (COD) and nitrogen removal of 
leachate water are carried out. In the aerobic section, the air provided by blowers are distributed 
with diffusers and oxygen for the life of bacteria is being provided.In this section, with the help 
of the bacteria, with the nitrification of the amonnia nitrogen is converted to nitrate and nitrite.In 
the anoxic section, aeration is not applied, with denitrification, nitrate is converted to nitrogen 
gas. 

For the separation of active mud- treated wastewater, at the biological treatment output, the 
ultrafiltration membranes are located instead of sedimentation pools. UF membranes are in 
hydrophilic pipe shaped, made of polyvinyl fluoride, in asymmetric structure and with 30 nm 
average pore size. It has been designed as two modules.  According to treatment capacity, 
modules are operated and this way, when cleaning for the membranes is required, the other 
module is taken into operation and this way, the continuity of operation is provided. The flow 
rate of membranes are constantly monitored and in case it decreases, chemical washing and 
cleaning processes are applied. 

Due to refractory COD, in order to provide the desired COD at the output, after UF, 
nanofiltration unit with 250 m3/day capacity have been established. The membranes used for 
nanofiltration are made of polypiperazineamide fine film compozites. With nanofiltration unit, an 
important part of COD which is not treated in biological treatment is treated, with ultrafiltration 
at the discharge pool, ISU severage discharge quality standards are met. The concentrated waste 
in NF membranes is disposed in regular landfill areas. The water treated with nanofiltration is 
recycled by using in the cleaning of the roads within the facility. 

At the Landfill leachate waters entering to the treatment facility with COD 7500 mg/l and 
NH4  2000 mg/l the output results shown in Figure 11.    
 

  
 

Figure 11. UF output COD and TKN performance graphs 
 

Research of Leachate Treatability with Biological …  /   Sigma J Eng & Nat Sci 34 (2), 199-209, 2016



208 

 

In treatment of landfill leachate waters, the most suitable method among the methods 
specified in Table 1 is MBR treatment method. Membrane Bioreactor (MBR) systems are used as 
submerged and external membrane and provide very good efficiencies. With the usage of 
membrane, mud separation is achieved at very high levels and the leakages to output water is at a 
minimum level. MBR's operated with long mud age are systems with low mud production and 
high energy consumption.  

The operating costs are high and operation conditions are delicate. Membrane clogging and 
foam formation are the most frequently encountered problems. However, when comparing to 
other systems, this is one of the processes with best treatment efficiency.With active carbon/ 
additional treatment stages, it is possible to achieve very high level of output quality.With the 
membrane treatment method applied to leachate water, very good efficiency is achieved. 
However, after membrane treatment, the concentrate formed is the problem encountered. Basicly, 
membran technologies such as ultrafiltration, nanofiltration and reverse osmosis do not eliminate 
the pollution but just put them in smaller volumes and make them concentrated (Chaudhari and 
Murthy, 2010).  For disposal of the concentrate with very high level of contaminant to the nature, 
especially Chemical Oxygen Demand (COD) value shall be reduced to below standard level 
values (Ayala et al., 2008).  

Alvarez et al. (2004) carried out a study and examined the studies on leachate water 
characterization and treatment in the last 40 years and of the treatment efficiency of MBR 
system. In the leachate water, COD removal is determined by leachate water stability, treatment 
stages, HRT and organic loadings according to this study. 157 researches in the literature have 
been examined and their treatment processes and efficiencies have been demonstrated. In the 
treatment of leachate water, for young landfill areas (less than 5 years old) where leachate water 
characteristics are determined by the input characteristics, multi stage systems biological 
treatment and/or long periods of aeration, 99% COD removal can be achieved. For old leachate 
waters (>5 years), BOD/COD ratio is below 0.3 and with classical biological treatment, 60% 
COD removal can be achieved. In case nitrification is carried out with sufficient carbon resource, 
it will be at 95% level and in leachate waters with BOD/COD ratio of 0.1-0.2, in COD removal, a 
system with three stages, MBR/AC/NF is more efficient according to the study (Alvarez et al., 
2004). Discharge output water of MBR treatment facility established in IZAYDAS facilities 
verifies this information. 
 
4. CONCLUSION 
 

In this study, regarding to treatability of landfill leachate waters of solid waste storage sites, 
evaluation over the parameters of discharge output of biological-physical-chemical, submerged 
membrane MBR prototype and constructed real size membrane bioreactor treatment facilities 
have been carried out. The results of experimental study showed that it is not going to be possible 
to reach to the required level on leachate waters with hard to treat characteristics only with 
biological-chemical treatment units and that with membrane bioreactor process, efficient 
treatment is achievable. It has been found out that in treatment of landfill leachate waters, MBR 
type treatment facilities can achieve a successful treatment which is proven in experimental and 
operating facilities. 
 
REFERENCES / KAYNAKLAR 
 
[1] Alvarez V.,Vazquez H.,Jefferson B., Judd J., 2004, Membrane Bioreactors vs 

Conventional Biological Treatment of Landfill Leachate: a Brief Review, J. Chemical 
Technology Biotechnol, 79, 1043–1049. 

[2] Amokrane, A., Comel, C. and Veron, J. (1997) Landfill leachate pretreatment by 
coagulation-flocculation, Water Research, 31(11), 2775-2782. 

Ş. Dede, A. Ulutaş, S.K. Yiğit / Sigma J Eng & Nat Sci 34 (2), 199-209, 2016 



209 

 

[3] Ayala P.,Aziz, Smith D.,Gamal M.,2008. “Membran concentrate management options” 
publised on the NRC Research pres web site, 2009. 

[4] Bohdziewicz, J., Bodzek, M. and Gorska, J. (2001) Application of pressure-driven 
membrane techniques to biological treatment of landfill leachate, Process Biochemistry, 
36(7), 641-646, 

[5] Chaudhari, L.B., Murthy, Z.V. 2010. “Treatment of landfill leachates by nanofiltration”, 
Journal of Environmental Management, 91, 1209-1217.Cortez, S., Teixeira, P., Oliveira, 
R., Mota, M. 2010. “Ozonation as polishing treatment of mature landfill leachate”, 
Journal of Hazardous Materials, 182, 730-734. 

[6] Loizidou, M., Vıthoulkas, N., and kapetanıos, E. (1992). Physical chemical treatment of 
leachate from landfill. J. Environ. Sci.health A27,1059-73. 

[7] Lema J, Mendez R,Blazguez R. Characteristics of landfill leachates and altanatives for 
their treatment: a review. Water Air soil pollut 1988; 40;223-50. 

[8] Kargi, F, Pamukoğlu,Y. 2003 “Powdered activated carbon biological treatmentof pre-
treated landfill leachate in fed-badtch reactor,” Biotechnology Letters 25: 695-699, 2003. 

[9] Morawe B., Ramteke D., Vogelpohl, A., Activated carbon column performance studies of 
biologically treated landfill leachate . Chemical Engineerin and processing 34 (1995) 299 
-303. 

[10] Öztürk, İ,. The applications of anaerobic biotechnology and its applications in waste 
treatment, 1999. S. 205-208. 

[11] Öztürk, İ,. Management of Solid Wastes and EU compatible applications, Being Printed, 
ISTAC Publishing House, Istanbul. 2010. 

[12] Tchobanoglous, G.theisen, H. Vigil, S., A., 1993, Integrated Solid Waste Management, 
McGraw Hill Inc. 

[13] Trebouet D, Schlumpf JP, Jaquen P, Quemeneur F, Stabilized landfill leachate treatment 
by combined physicochemical-nanofşltratşon processes. Water Res 2001 ,35 (12):2935-
42. 

[14] Wagner G. Moravia , Miriam C.S. Amaral, Lisete C. Lange,. Evaluation of landfill 
leachate treatment by advanced oxidative process by Fentons reagent combined with 
membrane separation system.Waste Management 33(2013) 89-101. 

[15] Wiszniowski, J., Robert, D., Surmacz-Gorska, J., Miksch, K., Weber, J. V. 2006. 
“Landfill leachate treatment methods: A review” Environ Chem Lett, 4, 51–61. 

[16] Wang, Z., Zhang, Z., Lin, Y., Deng, N., Tao, T. ve Zhuo, K. (2002) Landfill leachate 
treatment by a coagulationphotooxidation process, Journal of Hazardous Materials, 95(1-
2), 153-159. 

[17] Vogelpohl, A., Morawe, B. ve Ramtekejune, D. S. (1995) Activated carbon column 
performance studies of biologically treated landfill leachate, Chem. Eng. Process., 34(3), 
299-303. 

[18] Yalılı, M., Kestioğlu,K., Kırıl Mert,B.  2006 “Monitoring of treatability of leachate water 
with household wastewaters using respirometric methods” Uludağ University 
Engineering-Architecture Faculty Magazine, Volume 11, Issue 1. 

[19] IZAYDAS Laboratory. 
 
 
 
 
 
 
 
 
 

Research of Leachate Treatability with Biological …  /   Sigma J Eng & Nat Sci 34 (2), 199-209, 2016


